SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG133040-02A

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.39 dBm) ™M1[1] 16.55 dBm)
- M 1.8779420 GHZ| - " 1.6767230 GHz
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1877942 GHz 17.39 dam ML 1876723 GHz 16.55 dam
T1 1 18754246 GHz 11.57 dBm Oce Bw 9.070925071 MHz T1 L 18754645 GHz 10.33 dBm Oce Bw 9.010969011 MHz
T2 1 1 BB44955 GHz 10.96 dam T2 1 18844755 GHz 10.37 dam
L I 4 [S JL -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.92 dBm) ™M1[1 16.46 dBm)
- " 1.8767030 GHZ| - 1.6742160 GHz
T Occ B 3 13.456549457 MHz . Occ B 13.996603397 MHz
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1876703 GHz 16.92 dam ML 1.874216 GHz 16.46 dBm
T1 1 18732268 GHz 12.25 dBm Oce Bw 13.456543457 MHz T1 L 18732867 GHz 9.60 dBm Oce Bw 13.396603397 MHz
T2 1 1 BE66AI3 GHz 10.42 dam T2 1 1.8866833 GHz 9.02 dam
L I 4 - [S JL -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.36 dBm) ™M1[1 14.79 dBm)
0 . 1.8758840 GHz - 1.6720880 GHz
! " : 17.902097902 MHz o 17.862137862 MHz
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1875884 GHz 16.36 dsm ML 1.872088 GHz 14,79 dam
T1 1 1871009 GHz 11.59 dBm Oce Bw 17.902087302 MHz T1 L 1871009 GHz 10.81 dBm Oce Bw 17.882137862 MHZ
T2 1 1BEA9111 GHz 10.07 dam T2 1 18888711 GHz 8.47 dam
L I 4 [S JL -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.99 dBm) ™M1[1] 15.72 dBm)
- 1.87994970 GHz - 187879520 GHz,
Occ B 1088111888 MHz Occ By 2.703296703 MHZ
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CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1B799497 GHz 14,99 dam ML L 18787952 GHz 15.72 dam
T 1 LET945734 GHz 7.48 dbm Oce Bw 1.088111688 MHz TL L 1.87864535 GHz 9.92 dBm Oce Bw 2.703296703 MHz
T2 1 1 BBOS4645 GHz 8.22 dam T2 1 1.88134865 GHz 8.73 dam

L U

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.20 dBm) 17.67 dBm)
- 187617200 GHz - M 1.6750640 GHz
Gl Occ B 4.505404505 MHz . R 9.010989011 MHZ
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CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878172 GHz 13.20 dam ML 1875864 GHz 17.67 dam
T 1 LB777323 GHz 9.08 dBm Oce Bw 4.505494505 MHz TL L 18754645 GHz 10.66 dBm Oce Bw 9.010969011 MHz
T2 1 1 BE2Z378 GHz 8.15 dam T2 1 18844755 GHz 9.69 dam
L U J wa L JU J ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,40 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.41 dBm) 14.05 dBm)
- 8750250 GHz - 1.6726070 GHz
Occ B 13966635367 MHz — Iy 17.862137862 MHz
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40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1875025 GHz 15.41 dam ML 1872607 GHz 14.85 dam
T 1 1.B732567 GHz .93 dBm Oce Bw 13.366633367 MHz TL L 1.871048 GHz 9.24 dBm Oce Bw 17.862137862 MHz
T2 1 1 BE66234 GHz 8.71 dam T2 1 18889111 GHz 8.18 dam
L U J wa L JU L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

L I ]

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.20 dBm) ™M1[1] 14.06 dBm)
- 1.87973430 GHz - 1.87973030 GHz,
| (E Occ B 1.085314685 MHz T Occ B 2.721278721 MHZ
.. S A I
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b { 4
od 0 d
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 1B797343 GHz 13.20 dam ML L 18707303 GHz 14.06 dam
T 1 LET945734 GHz 6.30 dBm Oce Bw 1.085314685 MHz TL L 1.87863337 GHz 7.79 dBm Oce Bw 2.721278721 MHz
T2 1 1 BBOS4266 GHz 5.65 dam T2 1 188135465 GHz 7.29 dam
L J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.94 dBm) ™M1[1] 15.64 dBm)
- 1.88060900 GHz - 1.6761840 GHz
M1 Occ B 4.455544456 MHz 951048951 MHz
e o e
10 d — S— — 10 4 S Iay v r~
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PO Y \ i i ey
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1880609 GHz 12,94 dam ML 1876184 GHz 15.64 dam
T 1 LB777622 GHe 6.63 dBm Oce Bw 4,455544456 MHz TL L 1.8754945 GHz 7.94 dBm Oce Bw 5.951048951 MHz
T2 1 1.BE22178 GHz 7.43 dam T2 1 1.8844356 GHz 7.37 dam

L U ]

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,40 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.88 dBm) 1221 dBm)
- 1.8739460 GHZ| - 1.6747650 GHz
™ Occ B 13.426575427 MHz M 17.862137862 MHz
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v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1873946 GHz 12,88 dam ML 1874765 GHz 12.21 dem
T 1 18732268 GHz 6.63 dBm Oce Bw 13.426573427 MHz TL L 1871009 GHz 7.99 dam Oce Bw 17.862137862 MHz
T2 1 1 BE66533 GHz 6.08 dam T2 1 18888711 GHz 5.62 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,40 db Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURLOUIS_LINE_ABS PAS!
20 gine —PPURIOUS | INE_ABS P {. 20 dbime !J 5
N |
10 dBm r’ 1 10 dBm j \
ode l 0 dem J i
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-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -30.18 dBm -17.18 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51474 GHz 21.73 dBm -8.27 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -20.47 dBm -7.47 dB 1,015 GHz 1.016 GHz 20.000 kHz 1,91500 GHz -18.16 dBm -5.16 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85024 GHz 21.87 dBm -8.13 d& 1.516 GHz 1.925 GHz 1,000 MHz 1.91606 GHz -30.92 dbm -17.92 dB
——
i J ) e i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

28.APR.2021 09:04:21

pectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem ' “\,‘ 10 derf "‘\
0 ds f k 0 dem \
-10 dem f | -10 diim ‘
SPURIOUS_LINE_ABS i l
20 dem all ! Bm
T [
-30 dém Jo o -30 dBm oy 2
-40 dBm yP -40 dBm &
i .
S0 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184887 GHz -16.94 dBm -3.04 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01386 GHz 13.86 dBm -16.14 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -27.18 dam -14.18 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -26.41 dBm -13.41 de
1,850 GHz 1,852 GHz 100,000 kHz 185033 GHz 13.58 dBm -16.42 dB 1016 CHz 1955 GH2 1,000 Mz 191600 Chs ~16.15 dbm 513 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 12.40 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12,40 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P ’r_\ 20 dbime {\ =
10 dBm {' \ 10.dem I :
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-10 dBm \ -10 dBm.
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40 dem M,”"’”’"Hf. 'P{ \W 40 ghm &\\1 "]
i . me_..,..m—u-v*" [rfUJ *‘V ""L\-w
S0 e 7 50 dem o .
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts S“’.Lw
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -32.29 d&m -19.29 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51478 GHz 20.70 dém -9.30 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -21.87 dBm -8.87 dB 1,015 GHz 1.016 GHz 20.000 kHz 1,91500 GHz -20.36 dBm -7.36 dB

1.850 GHz 1.852 GHz 100.000 kHz 1.85023 GHz 21.10 dBm -8.90 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -31.88 dbm -16.68 dB
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Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JAPR.2Z021  09:05:12

Spectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem . 10 dBr"m{ \
0 ds f/ \ 0 dem, \
-10 dBm -10 dgm !
SPURIOUS_LINE_ABS l 1
-20 dem ' \,‘% -20 gBm l‘
-30 dBm MM r’*’; -30 dem W M o,
it il P P,
-40 dem T 40 dBm J\'M«M
on i WP Wil
Pt s oy -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184890 GHz -18.78 dem -5.79 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01390 GHz 12.01 dem -17.00 d&
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -26.02 dam -15.02 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -26.42 dBm -15.42 de
1,850 GHz 1,852 GHz 100,000 kHz 185039 GHz 12.09 dBm -17.01 dB 1016 CHz 1955 GH2 1,000 Mz 191601 Chs ~50.56 dbm 3'%8 db
T
i 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 12.40 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12,40 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P x 20 dhine s
10 dém / 1‘\ 10 dem f l
ode L 0 dBm J L\
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W
£ cam -60 dem:
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84898 GHz -33.29 dém -20.29 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91475 GHz 19.47 dBm -10.53 d&
1.849 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -22.26 dém -9.26 d8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -23.39 dBm -10.39 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85027 GHz 19,44 dBm ~10.56 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91608 GHz -33.28 dbm -20.28 dB
S
T
Il - i [ o
Date: 2 09:14:32 Date: ag 51
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dB e, 10 By
" 7 Y { \
0ds / | 0 dem, \
-10 dBm | \ -10 dgm :
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-60 dm 50 derm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -20.47 dem ~7.47d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01394 GHz 11.72 dBm -18.28 dB
1.849 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -29.25 dBm -16.25 8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -31.79 dBm -18.79 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85038 GHz 11.57 dBm ~18.43 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91606 GHz -23.50 dbm -10.50 dB
T
Il 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.40 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm f‘\‘\ 10 dBm r\\
ods \ 0 dem fl ]
-10 dBm -10 dBm. )
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-60 dBm -60 dBm
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1.849 GHz 1.850 GHz 200,000 kHz 1.84971 GHz -26.42 dBm -13.42 dB 1,015 GHz 1.016 GHz 200,000 kHz 1.91505 GHz -28.14 dBm -15.14 dB
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